
Carroll County Water & Sewer Master Plan 

 

Resolutions 

 

 

 

Carroll County Water & Sewer Master Plan Triennial Update 

 

1

Carroll County 

Water & Sewer 

Master Plan 

Approved by Maryland Department of the Environment 

July 22, 2019 

Triennial Update  

 



 

 

  

Carroll County Water & Sewer Master Plan   Triennial Update 

 

 

Copies of the Carroll County Water & Sewer Master Plan are available… 

 

In hardcopy or on CD at: 

 

Carroll County Department of Planning 

225 North Center Street, Suite 106 

Westminster, Maryland  21157 

 

Online (text and maps) at: 

 

http://ccgovernment.carr.org/ccg/plan/w-splan/default.asp    

 

 

For additional information, contact the Carroll County Department of Planning: 
[...]
classifications are: 

 
State Water Quality Standards 

Use I Water Contact Recreation and Protection of Aquatic Life 

Use I-P Water Contact Recreation, Protection of Aquatic Life, and Public Water Supply 

Use II Shellfish Harvesting Waters 

Use III Natural Trout Waters 

Use III-P Natural Trout Waters and Public Water Supply 

Use IV Recreational Trout Waters 

Use IV-P Recreational Trout Waters and Public Water Supply 

 

A Tier II water designation refers to Maryland’s Antidegradation Policy. The Tier II designation 

protects streams of high quality, streams that exceed minimum water quality standards, 



 

 

Water Supply Facilities 
 

36 

Carroll County Water & Sewer Master Plan Triennial Update 

 

from activities that would decrease the water quality. As a result, within the watersheds of 

Tier II streams, discharge permits, or appropriation permits for new water supply wells – 

both of which could affect water quality – requires eliminating or reducing discharges or 

impacts. Monitoring is required. As of 2009, seventeen streams in Carroll County, primarily 

in the eastern and southern portions of the county, were designated Tier II waters. See Map 

10: High Quality (Tier II) Waters in Carroll County. 
     

 

Total Maximum Daily Loads (TMDLs) 

 

TMDLs are a requirement of the Federal Clean Water Act of 1972.  Under this law, the State 

is required to identify “impaired” water bodies, or those water bodies that are too polluted to 

meet water quality standards. Impairments can come from nutrients such as nitrogen and 

phosphorus or from sediment, pathogens, mercury and other metals. Once a water body is 

deemed “impaired,” a TMDL or the maximum amount of a pollutant that the water body can 

assimilate and meet water quality standards is developed by MDE. State and local water 

quality management plans must be developed to address the cause of the impairment and 

meet TMDLs.   

 

All the watersheds in Carroll County (except Conewango Creek) have been identified as 

having impairing substances that do not meet water quality standards. A TMDL either has 

been set or is pending for all these watersheds.  



Carroll County Water & Sewer Master 

 

Water Supply Facilities 

 

 

37 

Carroll County Water & Sewer Master Plan  Triennial Update 

Map 10 

 

 

  



 

 

Water Supply Facilities 
 

38 

Carroll County Water & Sewer Master Plan Triennial Update 

 

Section III:  Existing and Proposed Water Facilities by Service Area 

 

Regional Facilities 
 

Current Conditions 

 

Carroll County is committed to the development of a multi-resource public water supply 

system, utilizing both its ground and surface waters.  

 

Sites on Piney Run, Gillis Falls, and Big Pipe Creek were identified as future reservoir sites in 

the 1960s.  The Piney Run Reservoir in the southeastern portion of the County was 

completed in January 1975.  The multi-purpose reservoir was designed to provide a safe 

yield of 3.5 mgd. Land is committed to protect the areas around the Union Mills Reservoir on 

Big Pipe Creek and the Gillis Falls Reservoir on Gillis Falls to provide for long-range water 

supplies.  These will be regional water supply facilities, providing drinking water to areas of 

the County where there is an insufficient ground water supply.  As of December 2010, the 

county owns 65 percent of the property for the Union Mills Reservoir and 83 percent of the 

Gillis Falls Reservoir.  

 

Carroll County Government adopted a policy of pursuing a diversified and balanced 

approach to supplying the County’s water needs that has been in place since the 1970 

County Master Plan for Water and Sewer.  This approach has followed through time and 

continues with the adoption of this Plan.  The WRE discusses in greater detail each of the 

potential future regional facilities and long-range water options. These options will be 

evaluated in greater detail as the need arises.  However, none of these options are 

anticipated to be pursued within the next ten years.  
 

   



Carroll County Water & Sewer Master 

 

Water Supply Facilities 

 

 

39 

Carroll County Water & Sewer Master Plan  Triennial Update 

Section IV:  Existing and Proposed Water Facilities by Service Area  
 

Bark Hill Water Service Area  
 

Current Conditions 

 

The Bark Hill WSA serving 65 EDUs and two non-residential users and comprising of 

approximately 140 acres, is located on the west side (and partially on the east side) of Ray 

well Avenue, between Bark Hill and Middleburg Roads. See Map 11: Bark Hill WSA. 

Permitted average daily use is 33,000 gpd.  The 2017 average daily use was 14,890 gpd.  

 

The water supply system serves an unincorporated Rural Village, Keyview Estates. It was 

constructed in 1993 to address groundwater contamination problems related to failing 

septic systems. The Carroll County Department of Public Works, Bureau of Utilities operates 

and maintains the system. Keyview Estates containing 36 lots (and 35 homes), is located on 

the south side of Middleburg Road.  Lots sizes range from 20,000 to 35,000 square feet.   

 

Water is supplied by two wells.  The primary well, located southeast of the Bark Hill 

Road/Raywell Avenue intersection has a rated capacity of 60 gallons per minute.  Water 

treatment includes liquid chlorination, in addition to softening and nitrate removal using ion 

exchange.  Well #2 (k50), located northeast of Well #1 behind Francis Scott Key High School 

and has a rated capacity of 30 gallons per minute.  The water supply system includes a 

100,000-gallon elevated water tank, fire protection, and stable water pressure for 

approximately 65 homes. Byproducts from the water treatment process are discharged to 

the Bark Hill wastewater station and then pumped to the Union Bridge Wastewater 

Treatment Plant. See Table 5A for Bark Hill WSA for appropriations; Table 5B for Bark Hill 

WSA average daily use; and Table 5C for the storage tank/distribution system.  

 

 

Table 5A: Bark Hill WSA Appropriations 
6-Digit 

Watershed  

Water Source 

 

Permit Number 

Permitted Daily 

Average Use (gpd) 

Permitted Average Daily 

Demand Maximum Usage 

(gpd) 

Middle Potomac Bark Hill wells (2) CL1969G009 (06) 20,000 33,000 

Table 5B: Bark Hill WSA Average Daily Use 

Water Source 

Storage 

Capacity (MGD) 

Max. Safe 

Yield (MGD) 

Avg. Daily 

Use (MGD) 

Max. Peak 

Flow   

(MGD) 

WTP 

Capacity (MGD) 

Well #1 (County) 

Alternates with 

Well #2 (FSK*) 

0.015  

(combined 

  wells 1& 2) 

0.020 

(combined 

  wells 1& 2) 

0.015 

(combined 

    wells 1& 2) 

0.033 

(combined 

wells 1& 2) 

0.072 

(combined 

wells 1& 2) 

*Francis Scott Key High School 



 

 

Water Supply Facilities 
 

40 

Carroll County Water & Sewer Master Plan Triennial Update 

 

Map 11 

 



Carroll County Water & Sewer Master 

 

Water Supply Facilities 

 

 

41 

Carroll County Water & Sewer Master Plan  Triennial Update 

 

Allocation Procedure 

  

Connection to the system is available to those properties located within the service area. 

There is no Allocation Procedure due to the limited number of properties in the area that 

have small lot sizes and failing septic systems.  

 

Needs Analysis  
 

No need exists for the Bark Hill expansion for the near term or immediate future. 

Maintenance is scheduled into the long term, 10+ years out.  
 

Planned Projects and Recommendations 

 
No capital projects are recommended for the Bark Hill system at this time. See Table 5D for 

Bark Hill WSA priority projects.  

 
Table 5D: Bark Hill WSA Priorities Projects 

Project Name Planning Category Description Location 

 

Capacity Added 

Water Treatment 

Plant 

Improvements 

Future (W-5) 

10-Years 

Replace water lines between 

well & well house; replace 

electrical lines for the plant 

Water Treatment 

Plant 

0 MGD 

 

Table 5C: Bark Hill WSA Water Storage Tank  

Storage Tank  Storage Capacity (mg) 

Storage Tank #1 0.100  



 

 

Water Supply Facilities 
 

42 

Carroll County Water & Sewer Master Plan Triennial Update 

 

Freedom Water Service Area  
 

Current Conditions 

 

The Freedom WSA, located in the southeast portion of the county, serves 8,479 EDUs in the 

Freedom area, including the Town of Sykesville. Carroll County owns and operates the 

community water supply system. See Map 12: Freedom WSA. Permitted average daily use is 

2.848 mgd, 2013 average daily use was 2.10 mgd.   

 

Under agreement with the City of Baltimore, Carroll County purchases water for Freedom 

from the Liberty Reservoir.  The Liberty Reservoir water agreement with Baltimore City 

remains in draft form at this time.  The County signed the agreement and forwarded it to the 

City in February 2019.  Upon finalization by the City, the agreement will expire in February 

2020. The County receives the water by way of a floating surface water intake on Liberty 

Reservoir.  Carroll County is authorized to withdraw a yearly daily average of 4.2 mgd; and a 

6.0 mgd maximum daily average per month withdrawal.  Raw water is treated at the 

County’s WTP located at the end of Oakland Road.  The WTP has a total design capacity of 

6.0 mgd, which includes the existing 3.0 mgd (utilizing immersed membrane filtration). Prior 

to filtration, the water is treated with enhanced coagulation (coagulant and sulfuric acid for 

reduced disinfect byproduct formation), mixing, flocculation, and dissolved air floatation 

(DAF). Sodium hypochlorite is added for disinfection, sodium hydroxide is added for pH 

stabilization, zinc orthophosphate is added for corrosion control, and fluoride is added for 

the prevention of dental decay. The Freedom District water service has had one documented 

violation to drinking water standards regarding disinfection byproducts since the new plant 

became operational approximately ten years ago.  This occurred in the October 2015 to 

December 2015 time period as summarized in Appendix 7.  In addition, a parallel 

transmission main was installed from the treatment plant along Oakland Road and Mineral 

Hill Road to Oklahoma Road.  Treated water from this line is fed into the existing distribution 

system at several points. Water storage is conducted through a 400,000-gallon tank that 

holds on-site finished water.  

 

With the adoption of the 2018 Freedom Community Comprehensive plan, new potential 

properties were placed into the priority water service area as a result of the DLU changes 

proposed in the plan.  Properties to the west of the Town of Sykesville are placed in the 

Future (7-10) and Long Range (+ 10) Water Service Area until they can be evaluated more 

thoroughly as part of a development process ore future utility infrastructure project. 

 

In addition to the water treatment plant on Liberty Reservoir, appropriations of 0.227 mgd 

from Fairhaven Well 22B; and 0.211 mgd from Raincliffe Well RC1 are available for 

consumption.  As the Raincliffe well is not currently in use or piped to a treatment plant, a 

construction permit and water quality testing would be required before this well could be 

used.  See Table 6A for the Freedom WSA appropriations; Table 6B for the Freedom WSA 

average daily use; Table 6D for the Freedom WTP; and Table 6D for the Springfield Complex 

Water Tank System. 

 

 



Carroll County Water & Sewer Master 

 

Water Supply Facilities 

 

 

43 

Carroll County Water & Sewer Master Plan  Triennial Update 

 

Table 6A: Freedom WSA Appropriations 
 

6-Digit Watershed 

 

Water Source 

 

Permit Number 

Permitted Average 

Daily Use (MGD) 

Max. Average Daily 

Permitted Use (MGD) 

Patapsco Liberty Reservoir CL1970S030 (01) 4.200 6.000 

Patapsco Fairhaven Well 22B CL98G002 (01) 0.227 0.340 

Patapsco Raincliffe RC-1 

Raincliffe RC-2 

Freedom Park FP-6 

CL1998G102 (01) 

  

     0.211**      0.381** 

 

Total   4.368 6.722 

 

Table 6B: Freedom WSA Average Daily Use 

Water Source 

Permitted Max. Safe 

Yield (MGD) 

Ave. Daily  

Use (MGD) 

Max. Peak  

Flow (MGD) 

Liberty Reservoir 4.200* 2.210 2.715 

Well 22B- Fairhaven 0.340 0.150 0.360 

Raincliffe RC-1 (not in use) 0.381 0.050 0.381 

Total 4.921 2.410 3.456 

*Actual Max. Safe Yield is 96 mgd. 

** Total allocated withdraw between all three wells.



 

 

Water Supply Facilities 
 

44 

Carroll County Water & Sewer Master Plan Triennial Update 

 

Map 12 

  



Carroll County Water & Sewer Master 

 

Water Supply Facilities 

 

 

45 

Carroll County Water & Sewer Master Plan  Triennial Update 

Table 6C: Freedom WTP 

Distribution and Treatment System 

Permitted Max. Safe 

Yield (MGD) 

Ave. Daily 

Use (MGD) 

Max. Peak 

Flow (MGD) 

Freedom Water Treatment Plant 4.200 2.100 5.500 

 

Under an agreement between Carroll County and the State of Maryland, five water tanks 

with a total storage capacity of 3.95 mg provide water to the Springfield Complex. The 

Springfield Complex currently includes a hospital operated by the State Department of 

Health, a safety training center and the Warfield Complex, which was annexed by the Town 

of Sykesville and is being redeveloped for mixed uses. The agreement requires Carroll 

County to supply up to 400,000 gpd to the Springfield Complex. Maryland Environmental 

Service (MES) maintains the infrastructure on the Springfield Complex property, and Carroll 

County Bureau of Utilities maintains the meters.  

 

 Table 6D: Springfield Complex Water Tank System 

Springfield Complex Water Tanks Storage Capacity (mg) 

Linton Springs Water Tank 0.500 

Bartholow Road Water Tank 1.000 

Springfield Water Tank1 0.450 

Liberty Road Water Tank 1.000 

Martz Road Water Tank 1.000 

Total Tank Storage 3.950 

 

Allocation Procedure 

 
Carroll County, owner and operator of the Freedom community water supply system, 

currently allocates water flows on a “first come, first served” basis. The code stipulates that 

allocations shall only be granted upon the execution and acceptance of a standard public 

works agreement or other agreement as required by County policy, the recordation of an 

approved subdivision plat, and payment of all applicable charges. To determine availability, 

the County allocates and records capacity or flows for single EDUs at the time building 

permits are approved, or at the time area connection charges and any other applicable 

charges are paid in full. 

 

Needs Analysis 

 

The County renewed its agreement with the City of Baltimore for Liberty Reservoir 

appropriations, which expires in February 2020, to ensure continued rights to Liberty 

reservoir as a water source. In addition, iron cast pipes in various locations throughout the 

distribution system are old and in need of replacement. For the long terms, the County will 

continue to evaluate the Freedom WSA infrastructure needs using its Freedom District Water 

Model Update. 

 

Several houses on Gaither Road are situated on lots less than half an acre in size and 

experience septic failures. The potential for contamination due to failing septic systems is 

                                                 
1 Not in Service 



 

 

Water Supply Facilities 
 

46 

Carroll County Water & Sewer Master Plan Triennial Update 

 

due to the geography of the area and small lot sizes prohibiting replacement septic fields or 

restoration of existing fields. There are no replacement wells in this area. 

Planned Projects and Recommendations 
 

Below are the recommendations for the Freedom WSA, including its WTP and distribution 

system. See Table 6E for Freedom WSA priority projects.   

 

Table 6E: Freedom WSA Priority Projects 

Project Name 

Planning 

Category Description Location 

Capacity 

Added 

Sykesville Iron 

Pipe 

Replacement 

Priority (W-3) 

6 years 

Replace 28,000-

30,000 feet of cast 

iron pipe throughout 

town in phases 
[...]
Finksburg Sullivan Mobile Home 

Park 

123 MTBE contamination Under study 

 



Carroll County Water & Sewer Master 

 

Water Supply Facilities 

 

 

97 

Carroll County Water & Sewer Master Plan  Triennial Update 

Needs Analysis 

 

At this time, the majority of the systems and problem areas noted in this section are not 

planned to be connected to a public water supply system. If service areas change or regional 

water supplies are developed that make connection to a public system more feasible, some 

of these areas could be connected to a public water supply in the future. Remediation of 

individual problem areas will be the responsibility of private property owners. 

 

Planned Projects and Recommendations 

 

In coordination with the City of Westminster, begin to explore the possibility of using Hyde’s 

Quarry as a future water source. 

 



 

 

Sewer Facilities 
 

98 

Carroll County Water & Sewer Master Plan Triennial Update 

CHAPTER FOUR: Sewer Facilities 
 

Section I:  General Sewage Disposal 
 

General Overview 

 

At present, the vast majority of county residents are not connected to a community sewer 

system. It is estimated that in 2010 approximately 32,148 residential septic systems 

existed in the county, of which 9,178 were located within a designated growth area and may 

have the potential to be connected to a municipal sewer system at some time in the future. 

With an estimated 61,594 households existing in the county in 2010, the number of 

residential septic systems currently in use represents 52 percent of households. 

 

This section contains a general overview of countywide sewage disposal now and in the 

future as it relates to treatment plant points of discharge, the quality of the streams, and soil 

conditions for individual disposal systems. 

 

Watersheds 

 

The watershed into which municipal sewage effluent is discharged is significant, particularly 

because it may result in limitations being place on the discharge. The county falls within 

nine major watersheds, three of which have their upper reaches in the State of 

Pennsylvania.  The acreage within each watershed that lies in Carroll County is tabulated 

below (see Table 16). 

 

Table 16: 8-Digit Watersheds 

Watershed Acres 

Lower North Branch Patapsco 565 

Liberty Reservoir 87,251 

South Branch Patapsco 38,736 

Upper Monocacy 27,124 

Lower Monocacy 5,463 

Double Pipe Creek 105,456 

Conewago Creek 3,468 

Prettyboy Reservoir 21,024 

Loch Raven Reservoir 592 

Total 289,679 

Source: Carroll County Bureau of Comprehensive Planning, 2013 

 

A brief description of each watershed can be found in the Water Resources Element of the 

Carroll County Master Plan. Watershed information relates to water and sewer planning 

most directly in terms of the watershed into which each wastewater system discharges. This 

information is described for each wastewater system in Section III. 

 

 

 



Carroll County Water & Sewer Master  

 

Sewer Facilities 

 

 

99 

Carroll County Water & Sewer Master Plan  Triennial Update 

Restriction on New Municipal Discharges 

 

Within the Liberty, Prettyboy, and Loch Raven Reservoir drainage areas, new municipal 

discharges exceeding 1,000 gpd are prohibited except where failing septic systems must be 

addressed. This is a direct response to the Reservoir Watershed Management Agreement, a 

more detailed description of which can be found in Section III of Chapter 2 of this plan.  

 

Soil Disposal System 

 

The ability of the soil to absorb septic tank effluent on a long-range basis is important in the 

extensive use of individual disposal facilities. Factors influencing the suitability of soils for 

soil-absorption systems are drainability of the effluent, groundwater level, ability to filter the 

effluent, and ground slope. 

 
Problem Areas 

 

As mentioned in Chapter Three, Water Supply Facilities, some of the County’s older 

communities are experiencing groundwater contamination due to inadequate septic 

systems.  Existing and potential sewerage problem areas in the County are listed in Section 

II of this chapter under the Unincorporated Sewer Service Areas section on the table entitled 

Table 27B “Unincorporated Sewage Area Problem Areas.” In order to enhance the water 

quality in these problem areas, alternative or updated methods of sewage disposal must be 

implemented. These areas are regulated by the Carroll County Health Department.  

 

Section II:  Existing and Proposed Sewer Facilities by Service Area 
 

The following sections describe the County’s nine existing publicly owned community sewer 

systems and the plan for serving the corresponding sewer service areas (SSAs).   

 

Connection to Community Sewer System 

 

In Carroll County, properties within the Existing/Final Planning (S-1) and Priority (S-3) Service 

Areas will be connected to the community sewer system at the time of development.   

  

It is the responsibility of the developer to arrange for the required engineering and needed 

lines and facilities to make the connections.  Interim individual systems may not be 

permitted where the utility of record or municipality has an official connection policy and/or 

code requirement that precludes interim individual systems.  Where the utility of record or 

municipality does not have a connection policy and/or code requirement which precludes 

new interim individual systems, such interim systems may be considered by the utility of 

record or municipality where it has been adequately demonstrated that extraordinary or 

unusual circumstances exist and that authorizing same will not compromise the integrity of 



 

 

Sewer Facilities 
 

100 

Carroll County Water & Sewer Master Plan Triennial Update 

the Water & Sewer Master Plan or the County or Municipal Comprehensive Master Plan.  It is 

the intention of the Water & Sewer Master Plan that: 

⬧ Development in the Priority Service Area will not occur without connection to the 

community system.   

⬧ Development within the Future Service Area (S-5) will be permitted to develop on 

individual sewer systems, unless  

• Connection to the community system is required by the utility of record or 

municipality, or  

• Is requested, in which case the service area category must be changed to the 

Priority Service Area (S-3) in order for the Maryland Department of the 

Environment to issue construction permits.   

▪ Under the Annotated Code of Maryland Article 26 - Environment, 

Section 9-513 the Carroll County Board of Health has authority to grant 

exceptions to the County Water and Sewer Plan. 



Carroll County Water & Sewer Master  

 

Sewer Facilities 

 

 

101 

Carroll County Water & Sewer Master Plan  Triennial Update 

Freedom Sewer Service Area 
 

Current Conditions 
 

The Freedom SSA is located in southeastern Carroll County and covers approximately 6,755 

acres and serves 8,479 EDUs in the Freedom area, including the Town of Sykesville. The 

Freedom Wastewater Treatment Plant (WWTP) is located near and discharges to the South 

Branch of the Patapsco River off Raincliffe Road, approximately 2,000 feet east of the Town 

of Sykesville. See Map 21: Freedom SSA.   

 

The WWTP is owned by the State of Maryland.  Operation and maintenance of the plant is 

the responsibility of Maryland Environmental Service (MES).  The County owns and operates 

the sewage collection and conveyance system, including gravity sewers, force mains, and 11 

pumping stations.  Maintenance and operation of the sewer lines within the Springfield 

Complex is the responsibility of MES. 

 

The Freedom WWTP has a design capacity of 3.5 mgd, with a three-year average flow from 

2015-2017 of approximately 2.025 mgd.  MES is allocated 0.76 mgd for use by State 

institutions (Springfield complex), and the County is allocated the remaining 2.74 mgd, 

excluding estimated inflow and infiltration of stormwater (I&I). 

 

The Freedom WWTP process consists of: screening and grit removal; primary sedimentation; 

an activated sludge process for biological reduction of Biochemical Oxygen Demand (BOD), 

suspended solids and nitrogen; phosphorus reduction by chemicals; filtration; ultraviolet 

disinfection; and, effluent aeration by a cascade.  Combined primary and waste-activated 

sludge is thickened by gravity thickeners.  The sludge is dewatered by a belt-filter press and 

stabilized by the addition of quicklime. Each belt-filter is capable of processing 10,130 

pounds of solids in a seven-hour shift having a minimum dry solid of 20 percent and a solids 

capture of 95 percent.  

 
 

 



 

 

Sewer Facilities 
 

102 

Carroll County Water & Sewer Master Plan Triennial Update 

Map 21 



Carroll County Water & Sewer Master  

 

Sewer Facilities 

 

 

103 

Carroll County Water & Sewer Master Plan  Triennial Update 

Inventory of Existing Wastewater Treatment Plants, Interceptors, Sewage Pumping Stations, 

and Force Mains 
 

See Tables 17A-17D for Freedom SSA infrastructure.  
 

Table 17A: Freedom SSA Treatment Plant 

WWTP Treatment  

 

Points of Discharge 

WWTP Design 

Capacity (MGD) 

Average 

Flows (MGD) 

Method of Sludge 

Disposal 

Activated sludge South Branch Patapsco River 3.500 2.025 Land application 

and evaporation 

Discharge Permit Number: 10DP0670 NPDES Number: MD0021512 

 

Table 17B: Freedom SSA Interceptors  

Interceptor Diameter (inches) 

Average Day Flow 

(MGD) Design Flow (MGD) 

Piney Run – West 24 0.300 4.100 

Piney Run – East 18 0.370 2.350 

Piney Run – North 18 0.321 2.350 

Piney Run – South 30 0.991 6.500 

Total 1.982 15.30 

 

Table 17C: Freedom SSA Pumping Stations  

Pumping Station 

Coordinate 

Location* 

# of 

Pumps 

Capacity of  Each 

Pump (MGD) 

Normal Pumping 

Capacity (MGD) 

Average Day 

Pumping 

(MGD) 

Piney Run #1 
N 1331954.74 

E 622066.11 
3 7.350 10.972 1.352 

Sykesville #2 
N 1321049.53 

E 618402.43 
2 0.954 1.340 .230 

Carroll Highlands #3 
N 1336546.93 

E 628512.68 
3 1.261 5.394 .248 

Lake Forest #4 
N 1336160.08 

E 631389.92 
3 0.860 4.806 .277 

Snowdens Run #5 
N 1336740.54 

E 634314.80 
2 0.757 3.888 .141 

Pine Hill #6 
N 1337589.35 

E 626974.86 
2 0.154 0.295 .034 

Water’s Edge #20 
N 1321514.27 

E 627441.73 
2 0.201 n/a .010 

Fairhaven (private) 
N 1320315.91 

E 623457.36 
2 0.288 0.144 n/a 

Edgewood #15 
N 1321313.83 

E 637927.83 
2 0.720 n/a .094 

Patapsco Valley #16 
N 1316330.09 

E 618479.50 
2 0.360 n/a .013 

Stone Manor #17 
N 1327247.96 

E 640303.97 
2 0.468 n/a .031 

Woodsyde Estates #18 
N 1320426.06 

W 632663.82 
2 0.187 n/a .009 

South Carroll Senior Center 
N1339305.83 

E634903.56 
2 n/a n/a .002 

Raincliffe 
N1323106.83 

E620133.35 
2 n/a n/a .012 



 

 

Sewer Facilities 
 

104 

Carroll County Water & Sewer Master Plan Triennial Update 

Total  31 13.560 26.839 1.582 

*Coordinate locations are Maryland State Plane 1983 Datum. 

Table 17D: Freedom SSA Force Mains 

Force Main 

Maximum Day 

Pumpage (MGD) 

Diameter 

(inches) Design Flow (MGD) 

Sykesville (Sta #2) .300 10 Force Main 

capacity designed 

for station 

Water’s Edge (Sta #20) .015 4 n/a 

Snowdens Run (Sta #5) .196 14 n/a 

Lake Forest (Sta #4) .585 16 n/a 

Carroll Highlands (Sta #3) .375 18 n/a 

Pine Hill (Sta #6) .053 6 n/a 

Piney Run (Sta #1) 4.425 20 Force Main 

capacity designed 

for station 

Edgewood (Sta #15) .166 10 n/a 

Stone Manor (Sta #17) .066 6 n/a 

Woodsyde .013 6 n/a 

Raincliffe .019 4 Force Main 

capacity designed 

for station 

South Carroll Senior Center .007 3 n/a 

Patapsco Valley Overlook (PVO) (Sta #16) .0021 6 n/a 

Total 2.620   

*Provided Design Average Daily Flow for Design Flow. 

 

Sludge Management 

 

Solids removed by the primary clarifier, aeration basins, and the secondary clarifiers are 

pumped from the gravity thickeners to either of two sludge storage tanks. The sludge 

storage tanks are converted aerobic digesters each with a volume of approximately 164,000 

gallons. Each storage tank is equipped with an air diffusion system and vertical mechanical 

aerator, both useful in minimizing odor problems, preventing solids from settling, and 

improving the dewatering characteristics of the sludge.   

 

The discharge piping of the three sludge transfer pumps is manifolded together to pump 

sludge to either a belt-filter press, a tank truck loading connection, or to the sludge drying 

beds. The plan uses the lime stabilization process for production of stabilized sludge. Sludge 

discharged from the drying bed is undigested, and requires stabilization prior to final 

disposal. See Table 17E for Freedom SSA Sludge Management. 

 

Table 17E: Freedom SSA Sludge Management 

Quantity Quality 

Method of 

Disposal/Use Permit #s 

Future Disposal 

Method Problems 

705 dry tons 

/year;  3,323 

wet tons /year 

 

Lime 

stabilization 

Agricultural land 

application in Virginia 

and County landfill 

 

 

S-99-06-3619-L 

 

Agricultural land 

application,  landfill 

 

 

None 

 

 



Carroll County Water & Sewer Master  

 

Sewer Facilities 

 

 

105 

Carroll County Water & Sewer Master Plan  Triennial Update 

 

Allocation Procedure 

 

Carroll County, with 85 percent (+/-) of flows through the Freedom WWTP, administers sewer 

flow allocations for new development.  Allocation is made on a “first come, first served” 

basis.  Each development can request a maximum allocation of 25 sewer hook-ups per 

quarter.  This only applies to residential projects. Allocations are granted based on the Code 

of Public Local Laws and Ordinances of Carroll County, Chapter 179 – Sewer and Water 

(formerly County Ordinance No. 46). The code stipulates that allocations shall only be 

granted upon the execution and acceptance of a standard public works agreement or other 

agreement as required by County policy, the recordation of an approved subdivision plat and 

payment of all applicable charges. To determine availability, the County allocates and 

records capacity or flows for single equivalent dwelling units (EDUs) at the time building 

permits are approved or at the time area connection charges and any other applicable 

charges are paid.  

 

For the Freedom SSA, allocations represent capacity set aside to accommodate 

development for which area connection charges have been paid. These are typically sites for 

which building permits have already been issued, a site plan has been approved or a minor 

subdivision has been approved. The capacity is “set aside” for two years after the area 

connections charges are paid. After two years, it is assumed that the development is 

connected to the system. 

 

The Carroll County Board of Commissioners may reserve up to 15 percent of treatment plant 

capacity for industrial use.  This number comes from the 2.6 million gallons allocated to 

Carroll County that are set aside for industrial uses. Also, MES, operators of the WWTP, 

reserves a flow of 20,000 gallons for its use. This is part of the 0.76 mgd that is reserved for 

the State of Maryland (Springfield Complex). 

 

The adopted 2018 Freedom Community Comprehensive Plan could potentially add 

approximately 921 new dwelling units (over what is currently planned), 76 acres of new 

commercial/ industrial, and 128 acres of Employment Campus properties into the Sewer 

Service Areas. This new development, along with the slight increase in density on already 

existing properties within the sewer service area, would generate approximately 478,700 

gpd of sewer demand. There are approximately 707,200 gpd reserved for future 

development; this does not include Warfield at Historic Sykesville. This allocation is set 

aside from the total available supply number. Existing and Priority Service Areas account for 

457,000 gpd in existing future development potential. Of this, there are approximately 